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Whirl
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CORPORATION

30” ELECTRIC SET-IN
SELF-CLEAN OVEN

MODEL
RS660BXK-3

A B—Solid Black Glass Door

FOR CUSTOMER SATISFACTION ALWAYS USE

F.gP FACTORY SPECIFICATION PARTS F.gP

Whirlpool coreorarion
Benton Harbor, Michigan.

11-86 Litho in U.S.A. Part No. 884225

637-G-/
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OVEN PARTS
For Model: RS660BXK-3
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FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

884225

437-G-2



Note: The Screws And Nuts Required To Attach A Part Are Listed Inmediately
Fol  owi ng That Part.

1 328747 Front Frane
2 307985 Pin, Hi nge Ear (2)
3 309111 Snubber, Door (2)
4 308306 Pushnut (2)
5 310770 I nsul ation Tray
6 311006 Si de Wapper R H
311009 Si de Wapper L.H
313638 Screw, 8-18 x 1/2 (14)
7 311774 Support, Side Wapper (4)
313638 Screw, 8-18 x 1/2 (4)
8 311256 Insulation Baffle (2)
308536 Screw, 6A x 1-1/4 (2)
9 310693 Baffl e, Top Insulation
313638 Screw, 8-18 x 1/2 (2)
10 310685 Side TrimL.H
310689 Side TrimR H
313638 Screw, 8-18 x 1/2 (6)
11 328756 Oven (30" Pyro)
311056 Screw (3)
12 310713 Bracket, Oven Mounting (2)
246127 Screw, 10-32 x 5/8 (6)
13 257314 Pl ug Button
14 313382 Cip, ThermBulb (2)
15 328801 H nge Ear R H.
328802 H nge Ear L.H
16 310659 Pl ate (Side Panel) (2)
308544 Screw, 10-24 x 1/2 (4)
17 329713 Channel Arm (2)
18 307986 Pin, Hinge (2)
19 307594 Ri ng, Retainer (2)
21 311897 Anchor, Spring (2)
22 308127 Spring, Oven Door (2)
23 310835 Tube, Vent Extension
24 310839 Snmoke El i m nat or
343641 Screw, 10-16 x 1/2
313638 Screw, 8-18 x 1/2 (2)
25 310662 Pl ate, Cover
313638 Screw, 8-18 x 1/2 (2)
26 661170 Unit, Bake
308180 (Alt.)
313827 (Alt.)
246127 Screw, 10-32 x 5/8 (2)
27 660579 Unit, Broi
311714 (Alt.)
311713 (Al't.) (Includes Illus. 32)
246127 Screw, 10-32 x 5/8 (4)
28 660556 Socket, Oven Light
307856 (Alt.)
310208 (Alt.)
308043 Screw, 10-12 x 7/8 (2)
29 311255 Bul b, Oven Li ght
30 308039 Cover, Oven Light
31 308038 Ret ai ner, Oven Light
32 311982 Coverpl ate

33 328585 Latch Assenbly
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313638
311056
308185
98106

309245
313035
309258
310825
308422
311253
246135
310345
314209
314215
314211
314215
312320
313638

310714
310715
313638
310668
309029
310459
313638
258076
112432
308043
310458
311592
313638
311012
313638
310976
258171
308173
308172

Screw, 8-18 x 1/2 (2)
Screw (2)

Safety Switch

Screw (2)

I nsulator, Switch
Term nal, Shield
Screw, 6 x 3/8 (2)

Lat ch Handl e

Screw, 10-24 x 1/2 (2)
Knob, Latch Handl e
Screw, 8 x 5/16
Swi t ch, Door

Swi tch, Percentage Broi
Screw, No. 6

Swi tch, Percentage Bake
Screw, No. 6

Shield, Insulation
Screw, 8-18 x 1/2
Cover Side

L. H

R H.

Screw, 8-18 x 1/2 (6)
Bottom Gril |

Screw, 8-15 x 1/2 (3)
Back Panel

Screw, 8-18 x 1/2 (6)
Term nal Bl ock

Nut (3)

Screw, 10-12 x 7/8 (2)
Cover, Bottom & Top (2)
Angl e, Support (2)
Screw, 8-18 x 1/2 (4)
Cover, Rear

Screw, 8-18 x 1/2 (12)
Pan, Broiler

Gid, Broiler Pan
Rack, Oven

Rack, Oven O f set



CONTROL PANEL PARTS

For Model: RS660BXK-3

884225

L37-G-¥



Note: The Screws And Nuts Required To Attach A Part Are Listed Inmediately
Fol  owi ng That Part.

1 310826 End Cap. L.H
310827 End Cap R H.
342043 Screw (2)
308504 Screw (2)
2 313886 Control Panel, d ass
3 310819 Rail, Top
4 311189 Trim Center
5 310833 End Trim Vent Door R H.
310832 End Trim Vent Door L.H.
6 312447 Door, Vent
7 311190 Trim Bottom
342043 Screw (6)
8 310842 Channel , Rubber (2)
9 310823 Ret ai ner, d ass (4)
10 310720 Bracket, Control Panel (2)
98520 Screw
12 313314 Bracket, Control
246132 Screw, 8A x 3/8 (2)
13 312803 Ti mer, Autommtic
14 309822 Mot or, Ti mer
16 313316 Seal , Backguard
17 313856 Ther nostat, Oven
487384 Screw, 6-32 x 1/4 (2)
18 310006 Sel ector Switch
155023 Screw, 8-32 x 1/4 (2)
19 311802 Li ght Indicator Oven, Lock & Clean (3)
20 312752 Support, Top Rail
22 308605 Strain Relief
246132 Screw, 8A x 3/8
166681 Screw, 10-32 x 5/16
23 311066 Escut cheon, Ther npst at
24 311068 Escut cheon, Sel ector Swi tch
254225 Screw, 8BT x 1/4 (2)
25 310834 Knob, Control (2)
26 330206 Knob, Tinmer (3)

313311 Spring



DOOR PARTS

For Model: RS660BXK-3

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST
5 884225
/1 37-6-S



Note: The Screws And Nuts Required To Attach A Part Are Listed Inmediately
Fol  owi ng That Part.

1 329694 Li ner, Door
313638 Screw, 8-18 x 1/2 (6)
90296 Adip (2)
311056 Screw (2)

2 308033 Channel Latch

3 310056 Shield, Insulation
311054 Screw (2)

4 310427 Frame, Door

5 311904 Seal, Oven Door

7 310655 d ass, Cuter

9 310706 dass, dip (10)

10 328546 Panel , | nner

11 310784 Top, Pano Door
307748 Screw, 10A x 1/2 (2)

12 310705 Hol d- Down, d ass (2)

17 311506 dip

18 312721 Handl e, Door

308541 Screw (4)



COOKTOP PARTS

For Model: RS660BXK-3
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FOR ORDERING INFORMATION REFER TO PARTS
884225 6
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Note: The Screws And Nuts Required To Attach A Part Are Listed Inmediately
Fol  owi ng That Part.

1 310718 Support, Burner Box (2)
313638 Screw, 8-18 x 1/2 (6)

2 311019 Bur ner Box

3 310716 Shield, Switch
313638 Screw, 8-18 x 1/2 (2)

4 310717 Support, Cooktop
313638 Screw, 8-18 x 1/2 (4)

6 258109 Bushi ng

7 3147565 Cover, Top Rear
313638 Screw, 8-18 x 1/2 (3)

8 307492 Cookt op, Brushed Chrone
166681 Screw, 10-32 x 5/16 (2)
312318 Screw, 10-32 x 1/2 (5)

9 3147829 Cip, Receptacle (4)
311932 Screw, 6-32 x 1/4 (4)

10 313132 Panel, Contro

11 309839 Seal, Switch

12 Switch, Infinite
311839 Use W6" Surface Unit (2)
311838 Use W8" Surface Unit (2)
311865 Screw, 8-32 (8)

13 313461 I ndicator Light (2) (Includes Light Lens No. 313602)

19 Refl ect or Pan
308539 6" (2)

308540 8" (2)
20 660528 Unit, Surface 6"

309191 (Alt.)
313968 (Alt.)
660530 Unit, Surface 8"
309185 (Alt.)
313966 (Alt.) (Includes Illus. 21)

21 309195 Medal | i on, Surface Unit
22 330190 Knob, Control (4)

23 3147830 Br acket

24 3147833 Ther nost at

313808 Screw, 6-32 (3)



For Model: RS660BXK-3

WIRING HARNESS PARTS

—— — — —— — —— — ——— — —

FOR ORDERING INFORMATION REFER TO PARTS PRICE LIST

884225

7

L27-G6-7



1 312188 Har ness, Wre (Min)

2 3147828 Harness, Wre (Surface Unit)

3 313464 Harness, Wre (Infinite Swtch)
4 309330 Tie, Cable

5 313438 Cip, Harness (2)

6 717253 Bl ock, Di sconnect

OPTI ONAL PARTS NOT | NCLUDED
SPLI CI NG W RES- - 25FT. LENGTH

242828 Wre, Black 12 Ga. 150~C
242820 Wre, Black 14 Ga. 150~C
242821 Wre, Blue 14 Ga. 150~C
242822 Wre, Brown 14 Ga. 150~C
242830 Wre, Brown 14 Ga. 200~C
242823 Wre, Geen 14 Ga. 150~C
242824 Wre, Orange 14 Ga. 150~C
242829 Wre, Red 12 Ga. 150~C
242825 Wre, Red 14 Ga. 150~C
242831 Wre, Red 14 Ga. 200~C
242826 Wre, Wite 14 Ga. 150~C
242827 Wre, Yellow 14 Ga. 150~C
242832 Wre, Yellow 14 Ga. 200~C
REFI NI SHI NG MATERI AL
261810 Touch-Up Self-Clean (1/2 Pt.)
261582 G ease
| NSULATI ON
261514 I nsul ation, Fiberglass (1-1/2" x 24" x 120")
240132 I nsul ation, Fiberglass (2-1/2" x 22" x 120")
241430 Foil, Al um num Oven (18" x 25!)
ACCESSORY PARTS
261825 Consol e
261881 Rotisserie Kit

LI TERATURE PARTS
LI T313872 Tech Sheet
LI T311433 Instructions, Installation
LI T313358 Book, Cooki ng Gui de
L1 T884225 Li st, Repair Parts
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